AVSPARE.COM
parts catalog

158-9119 SWIVEL GP S/N DET1-UP PART OF 211-9373 LINES GP-TRAVEL MOTOR 345B II EXCAVATOR




HYDRAULIC SYSTEM

SWIVEL GP
 
#SEBP31810470
 

158-9119: SWIVEL GP

158-9119 SWIVEL GP
S/N DET1-UP
PART OF 211-9373 LINES GP-TRAVEL MOTOR
i01067636 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-4136 M [6] BOLT (M10X1.5X25-MM)  
2. 8T-4121 [2] WASHER-HARD (11X21X2.5-MM THK)  
3. 137-3797 [1] COVER  
4. 095-1716 [1] SEAL-O-RING  
5. 7I-7131 [1] RETAINER  
6. 7Y-4801 [1] HOUSING  
7. 159-7782 [5] SEAL  
8. 095-1625 [3] SEAL-O-RING  
9. 4I-6262 [1] ROTOR GP-SWIVEL  
10. 8T-6759 [1] PLUG-PIPE  
  M   METRIC PART
 
#SEBP31810471
 

168-9581: TANK & FILTER GP-HYDRAULIC

168-9581 TANK & FILTER GP-HYDRAULIC
S/N DET1-105
PART OF 168-9580 TANK & MTG GP-HYDRAULIC
i01632011 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 168-9582 [1] TANK AS-HYDRAULIC  
2. 129-7813 [1] PLATE  
3. 8T-4223 [20] WASHER-HARD (13.5X25.5X3-MM THK)  
4. 7X-2550 M [4] BOLT (M12X1.75X110-MM)  
5. 8T-4137 M [16] BOLT (M10X1.5X20-MM)  
6. 8T-4121 [30] WASHER-HARD (11X21X2.5-MM THK)  
7. 1P-4578 [2] FLANGE-HALF  
8. 8T-4193 M [4] BOLT (M16X2X50-MM)  
9. 6V-6707 [1] SEAL-O-RING  
10. 5H-4020 [1] COVER  
11. 9S-4185 [1] PLUG (3/4-16-THD)  
12. 3K-0360 [2] SEAL-O-RING  
13. 129-7943 [1] PIPE  
14. 6J-2680 [2] SEAL-O-RING  
15. 129-7807 [1] COVER  
16. 4J-0524 [1] SEAL-O-RING  
17. 8T-4194 M [6] BOLT (M12X1.75X50-MM)  
18. 7Y-4796 [1] COVER AS  
19. 095-1735 [1] SEAL-O-RING  
20. 8T-4183 M [10] BOLT (M12X1.75X40-MM)  
21. 2M-0849 [2] WASHER-HARD (13.5X25.5X5-MM THK)  
22. 126-2112 Y [1] FILTER GP-OIL (HYDRAULIC RETURN)  
23. 126-2075 Y [1] FILTER GP-OIL  
24. 170-9890 Y [1] SCREEN GP-HYDRAULIC  
25. 143-4244 [3] SUPPORT AS  
26. 143-4321 [1] SUPPORT AS  
27. 111-4760 [1] SWITCH AS-LIQUID LEVEL  
  102-8802 [1] KIT-RECEPTACLE (2-PIN)  
  3E-3365 [1] WEDGE-RECEPTACLE LOCK (2-PIN)  
28. 3D-2824 [2] SEAL-O-RING  
29. 4I-5394 [1] SENDER AS-TEMPERATURE  
30. 112-0065 [1] BRACKET  
31. 184-3930 [1] FILTER GP-OIL (HYDRAULIC, PILOT SUPPLY)  
  103-8236 [1] RING  
  184-3931 [1] FILTER-OIL (ADVANCED EFFICIENCY)  
32. 8T-4200 M [4] BOLT (M8X1.25X16-MM)  
33. 8T-4224 [4] WASHER-HARD (8.8X16X2-MM THK)  
34. 8T-4195 M [4] BOLT (M10X1.5X30-MM)  
35. 210-2132 [1] VALVE  
36. 105-2652 [1] PLUG  
37. 6C-8496 [1] WASHER (46X60.5X1.5-MM THK)  
38. 095-1608 [1] SEAL-O-RING  
39. 165-3419 [1] SUPPORT AS  
40. 8T-4136 M [6] BOLT (M10X1.5X25-MM)  
41. 094-3245 [1] GAUGE GP-SIGHT  
  7Y-4754 [2] BLOCK  
  094-3247 M [2] BOLT (M10X1.5X36-MM)  
  095-1514 [4] SEAL-O-RING  
  095-1517 [4] SEAL-O-RING  
  096-4754 [1] PIPE  
42. 8T-4179 M [1] BOLT (M12X1.75X20-MM)  
43. 5P-1076 [1] WASHER-HARD (13.5X30X4-MM THK)  
44. 4P-7582 [1] CLIP  
45. 112-0058 [1] COVER AS  
46. 5M-2057 [1] SEAL-O-RING  
47. 9J-7031 [1] PLUG-DRAIN  
48. 4M-0189 [1] SEAL-O-RING  
49. 1H-7339 [1] SEAL-O-RING  
50. 131-9562 [1] PIPE AS  
51. 8T-5041 M [2] BOLT (M12X1.75X120-MM)  
52. 5H-6734 [1] SEAL-O-RING  
53. 143-5116 [1] PIPE AS  
54. 8T-4196 M [4] BOLT (M10X1.5X35-MM)  
55. 4J-0522 [1] SEAL-O-RING  
56. 141-9702 [1] PLATE  
57. 9X-8257 [4] WASHER (17.5X30X3.5-MM THK)  
58. 133-6689 [1] SCREEN AS  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810472
 

168-9581: TANK & FILTER GP-HYDRAULIC

168-9581 TANK & FILTER GP-HYDRAULIC
S/N DET106-UP
PART OF 168-9580 TANK & MTG GP-HYDRAULIC
i02345625 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 168-9582 [1] TANK AS-HYDRAULIC  
2. 129-7813 [1] PLATE  
3. 8T-4223 [22] WASHER-HARD (13.5X25.5X3-MM THK)  
4. 7X-2550 M [4] BOLT (M12X1.75X110-MM)  
5. 8T-4137 M [16] BOLT (M10X1.5X20-MM)  
6. 8T-4121 [30] WASHER-HARD (11X21X2.5-MM THK)  
7. 1P-4578 [2] FLANGE-HALF  
8. 8T-4193 M [4] BOLT (M16X2X50-MM)  
9. 6V-6707 [1] SEAL-O-RING  
10. 5H-4020 [1] COVER  
11. 9S-4185 [1] PLUG (3/4-16-THD)  
12. 3K-0360 [2] SEAL-O-RING  
13. 129-7943 [1] PIPE  
14. 6J-2680 [2] SEAL-O-RING  
15. 129-7807 [1] COVER  
16. 4J-0524 [1] SEAL-O-RING  
17. 8T-4194 M [6] BOLT (M12X1.75X50-MM)  
18. 7Y-4796 [1] COVER AS  
19. 095-1735 [1] SEAL-O-RING  
20. 8T-4183 M [10] BOLT (M12X1.75X40-MM)  
21. 2M-0849 [2] WASHER-HARD (13.5X25.5X5-MM THK)  
22. 188-4150 CY [1] FILTER GP-OIL (HYDRAULIC OIL RETURN)  
23. 126-2075 Y [1] FILTER GP-OIL  
24. 170-9890 Y [1] SCREEN GP-HYDRAULIC  
25. 143-4244 [3] SUPPORT AS  
26. 143-4321 [1] SUPPORT AS  
27. 213-0677 [1] SWITCH AS-LIQUID LEVEL (LOW HYDRAULIC OIL)  
  102-8802 [1] KIT-RECEPTACLE (2-PIN)  
  3E-3365 [1] WEDGE-RECEPTACLE LOCK (2-PIN)  
  9X-3401 [2] PIN-CONNECTOR (16-GA TO 18-GA)  
28. 3D-2824 [2] SEAL-O-RING  
29. 4I-5394 [1] SENDER AS-TEMPERATURE (MID/HIGH AMBIENT TEMPERATURE)  
  4I-5490 M [2] SCREW-MACHINE (M4X0.7X6-MM)  
  095-0826 [2] LOCKWASHER  
30. 112-0065 [1] BRACKET  
31. 184-3930 Y [1] FILTER GP-OIL (HYDRAULIC, PILOT SUPPLY)  
32. 8T-4200 M [4] BOLT (M8X1.25X16-MM)  
33. 8T-4224 [4] WASHER-HARD (8.8X16X2-MM THK)  
34. 8T-4195 M [4] BOLT (M10X1.5X30-MM)  
35. 191-5439 [1] VALVE-BREAKER RELIEF (HYDRAULIC TANK)  
36. 105-2652 [1] PLUG  
37. 6C-8496 [1] WASHER (46X60.5X1.5-MM THK)  
38. 095-1608 [1] SEAL-O-RING  
39. 165-3419 [1] SUPPORT AS  
40. 8T-4136 M [6] BOLT (M10X1.5X25-MM)  
41. 094-3245 Y [1] GAUGE GP-SIGHT (HYDRAULIC OIL LEVEL)  
42. 8T-4179 M [1] BOLT (M12X1.75X20-MM)  
43. 5P-1076 [1] WASHER-HARD (13.5X30X4-MM THK)  
44. 4P-7582 [1] CLIP  
45. 175-6035 [1] COVER  
46. 8T-4956 M [2] BOLT (M12X1.75X35-MM)  
47. 8T-6761 [1] PLUG-PIPE (1-11-1/2 NPT THD)  
48. 4M-0189 [1] SEAL-O-RING  
49. 1H-7339 [1] SEAL-O-RING  
50. 131-9562 [1] PIPE AS  
51. 8T-5041 M [2] BOLT (M12X1.75X120-MM)  
52. 5H-6734 [1] SEAL-O-RING  
53. 143-5116 [1] PIPE AS  
54. 8T-4196 M [4] BOLT (M10X1.5X35-MM)  
55. 4J-0522 [1] SEAL-O-RING  
56. 141-9702 [1] PLATE  
57. 9X-8257 [4] WASHER (17.5X30X3.5-MM THK)  
58. 133-6689 [1] SCREEN AS  
59. 6I-0723 [1] PLUG-OIL DRAIN  
60. 6I-0724 [1] ADAPTER-PLUG  
61. 5P-8068 [1] SEAL-O-RING  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810473
 

221-4742: TANK & FILTER GP-HYDRAULIC

221-4742 TANK & FILTER GP-HYDRAULIC
S/N DET1-UP
370 LITERS (96 GALLONS)
PART OF 221-4741 TANK & MTG GP-HYDRAULIC
i01888520 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. Z [1] TANK AS-HYDRAULIC  
2. 129-7813 [1] PLATE  
3. 8T-4223 [22] WASHER-HARD (13.5X25.5X3-MM THK)  
4. 7X-2550 M [4] BOLT (M12X1.75X110-MM)  
5. 8T-4137 M [12] BOLT (M10X1.5X20-MM)  
6. 8T-4121 [30] WASHER-HARD (11X21X2.5-MM THK)  
7. 5H-6734 [1] SEAL-O-RING  
8. 9S-4185 [1] PLUG (3/4-16-THD)  
9. 3K-0360 [2] SEAL-O-RING  
10. 129-7943 [1] PIPE  
11. 6J-2680 [2] SEAL-O-RING  
12. 129-7807 [1] COVER  
13. 4J-0524 [1] SEAL-O-RING  
14. 8T-4194 M [6] BOLT (M12X1.75X50-MM)  
15. 7Y-4796 [1] COVER AS  
16. 095-1735 [1] SEAL-O-RING  
17. 8T-4183 M [10] BOLT (M12X1.75X40-MM)  
18. 2M-0849 [2] WASHER-HARD (13.5X25.5X5-MM THK)  
19. 188-4150 Y [1] FILTER GP-OIL (HYDRAULIC OIL RETURN)(HYDRAULIC)  
20. 126-2075 Y [1] FILTER GP-OIL (HYDRAULIC)  
21. 170-9890 Y [1] SCREEN GP-HYDRAULIC (HYDRAULIC TANK)  
22. 236-3216 [1] SUPPORT AS  
24. 213-0677 [1] SWITCH AS-LIQUID LEVEL (HYDRAULIC TANK)  
  102-8802 [1] KIT-RECEPTACLE (2-PIN)  
    (INCLUDES RECEPTACLE AS & WEDGE)
  9X-3401 [1] PIN-CONNECTOR (16-GA TO 18-GA)(16-18 GA)  
    -OR-
  126-1767 [1] PIN-CONNECTOR (14-GA TO 16-GA)(14 GA)  
25. 3D-2824 [2] SEAL-O-RING  
26. 4I-5394 [1] SENDER AS-TEMPERATURE (HYDRAULIC TANK)  
  4I-5490 M [2] SCREW-MACHINE (M4X0.7X6-MM)  
  095-0826 [2] LOCKWASHER  
27. 112-0065 [1] BRACKET  
28. 184-3930 Y [1] FILTER GP-OIL (HYDRAULIC, PILOT SUPPLY)(HYDRAULIC)  
29. 8T-4200 M [4] BOLT (M8X1.25X16-MM)  
30. 8T-4224 [4] WASHER-HARD (8.8X16X2-MM THK)  
31. 8T-4195 M [4] BOLT (M10X1.5X30-MM)  
32. 191-5439 [1] VALVE-BREAKER RELIEF  
33. 207-6404 [1] WASHER (49.5X60.5X1.5-MM THK)  
34. 207-6403 [1] PLUG  
35. 095-1608 [1] SEAL-O-RING  
36. 165-3419 [1] SUPPORT AS  
37. 8T-4136 M [10] BOLT (M10X1.5X25-MM)  
38. 227-0620 Y [1] GAUGE GP-SIGHT (HYDRAULIC OIL LEVEL)(HYD OIL LEVEL)  
39. 8T-4179 M [1] BOLT (M12X1.75X20-MM)  
40. 5P-1076 [1] WASHER-HARD (13.5X30X4-MM THK)  
41. 4P-7582 [1] CLIP  
42. 175-6035 [1] COVER  
43. 8T-6761 [1] PLUG-PIPE (1-11-1/2 NPT THD)  
44. 8T-4956 M [2] BOLT (M12X1.75X35-MM)  
45. 4M-0189 [1] SEAL-O-RING  
46. 1H-7339 [1] SEAL-O-RING  
47. 131-9562 [1] PIPE AS  
48. 8T-5041 M [2] BOLT (M12X1.75X120-MM)  
49. 8T-4193 M [4] BOLT (M16X2X50-MM)  
50. 9X-8257 [4] WASHER (17.5X30X3.5-MM THK)  
51. 143-5116 [1] PIPE AS  
52. 133-6689 [1] SCREEN AS  
53. 1P-4578 [2] FLANGE-HALF  
54. 5H-4020 [1] COVER  
55. 6I-0723 [1] PLUG-OIL DRAIN  
56. 6I-0724 [1] ADAPTER-PLUG  
57. 5P-8068 [1] SEAL-O-RING  
58. 4J-0522 [1] SEAL-O-RING  
59. 8T-4196 M [4] BOLT (M10X1.5X35-MM)  
60. 141-9702 [1] PLATE  
61. 6V-6707 [1] SEAL-O-RING  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
  Z   NOT SERVICED SEPARATELY
 
#SEBP31810474
 

168-9580: TANK & MTG GP-HYDRAULIC

168-9580 TANK & MTG GP-HYDRAULIC
S/N DET1-UP
PART OF 211-9372 HYDRAULIC AR
i01446457 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 168-9581 Y [1] TANK & FILTER GP-HYDRAULIC  
2. 8T-4140 M [8] BOLT (M16X2X60-MM)  
3. 6I-6123 [8] SPACER (17X28X25-MM THK)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810475
 

221-4741: TANK & MTG GP-HYDRAULIC

221-4741 TANK & MTG GP-HYDRAULIC
S/N DET1-UP
PED SUCTION SHUT OFF
PART OF 211-9372 HYDRAULIC AR
i01888516 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 221-4742 Y [1] TANK & FILTER GP-HYDRAULIC  
2. 8T-4140 M [8] BOLT (M16X2X60-MM)  
3. 6I-6123 [8] SPACER (17X28X25-MM THK)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810476
 

205-4508: VALVE AR-BOOM LOWERING CONTROL

205-4508 VALVE AR-BOOM LOWERING CONTROL
S/N DET1-UP
WITH OVERLOAD WARNING DEVICE
AN ATTACHMENT
i01506415 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  205-4514 Y [1] VALVE AR-CHECK & RELIEF  
  198-5150 Y [1] WARNING GP-OVERLOAD  
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810477
 

205-4514: VALVE AR-CHECK & RELIEF

205-4514 VALVE AR-CHECK & RELIEF
S/N DET1-UP
PART OF 205-4508 VALVE AR-BOOM LOWERING CONTROL
AN ATTACHMENT
i01691386 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  145-4004 Y [1] LINES GP-BOOM  
  145-4005 Y [1] LINES GP-PILOT  
  145-3395 Y [1] LINES GP-RETURN  
  206-5532 Y [1] VALVE GP-MAIN CONTROL  
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810478
 

143-5837: VALVE AR-SHUTOFF

143-5837 VALVE AR-SHUTOFF
S/N DET1-UP
AN ATTACHMENT
i00686786 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 134-6872 [1] PIPE AS  
2. 119-5176 Y [1] VALVE GP-SHUTOFF  
3. 8T-4175 M [4] BOLT (M16X2X90-MM)  
4. 143-5901 Y [1] VALVE GP-SHUTOFF  
5. 105-3485 M [4] BOLT-SOCKET HEAD (M12X1.75X60-MM)  
6. 143-5902 [1] PLATE  
7. 4J-0522 [1] SEAL-O-RING  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810479
 

126-2020: VALVE AR-SWING

126-2020 VALVE AR-SWING
S/N DET1-UP
AN ATTACHMENT
i02005202 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  126-2022 Y [1] LINES GP-SWING MOTOR  
  125-4858 Y [1] WIRING GP-FINE SWING  
  Y   SEPARATE ILLUSTRATION

Information:

Caterpillar Parts SIS Catalog 345B II :

Truck sale:

85,215 
Caterpillar 345BIIL, Construction
- Crawler Excavators
AVESCO AG
Switzerland
100,561 
Caterpillar 345BIIL, Construction
- Crawler Excavators
Parana Equipamentos S.A.
Brazil
 
Caterpillar 345BIIL, Construction
- Crawler Excavators
BERGERAT MONNOYEUR SP. Z O.O.
Poland
56,000 
Caterpillar 345BIIL, Construction
- Crawler Excavators
BUTLER MACHINERY COMPANY
 
CATERPILLAR 345BII 2003
- TRACK EXCAVATORS
WAGNER EQUIPMENT CO
United States
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.